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VANDER-LIFT II B450 (PURPLE) 4-L-2450 
REF # PART # DESCRIPTION QTY

1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 4
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4         MFG-4-900100 V-L LEG PROTECTOR - GREY      2
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
5         MFG-7-242051 LEG V-L 2 LEFT PURPLE        1
6         MFG-7-242052 LEG V-L 2 RIGHT PURPLE   1
7         MFG-9-265008 1/2-13 NYLON INSERT JAM NUT         2
8         MFG-9-295062 WASHER .062/SS 2

 9         MFG-9-295040 WASHER .040/SS 2
10 MFG-9-250047 1/2-13 X 4 SH CS -SS 2
11 MFG-9-523100 CASTER 4" LOCKING (POLY)     2
12 MFG-9-583600 TIE ROD END       4
13 MFG-6-582600 TIE ROD-2 1
13* MFG-6-582601 TIE ROD-2 LEFT/BEND  1
14 MFG-9-293807 3/8" SPLIT LOCK WASH 4
15 MFG-9-263824 3/8-24 N.F. NUT-ZN 8
16 MFG-6-542470 INDEX ARM-2 1
17 MFG-6-542575 INDEX GUIDE BOLT 1
18 MFG-9-250045     1/2-13 X 4 1/2 HH 1
19        MFG-6-542212 .060 RACE 2
20 MFG-6-542211 .078 THRUST BEARING 1
21 MFG-5-704000 1" GREEN SPRING/DANLY 1
22 MFG-6-573290 SHIFT BAR-2 (29") 1
23 MFG-9-238154 3/8-16X1.5 HH GR5  Z 1
24 MFG-9-295012 WASHER .020/NYLON 4
25 MFG-9-677100 ACTUATOR SPACER 2
26 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
27 MFG-4-611100 LINAK ACTUATOR 1
28 MFG-9-323100 LINAK CONTROL BOX 1
29         MFG-9-225850 1/4-28-1/2 BH SH-SS 1      
30 MFG-9-323200 LINAK BATTERY 1
31 MFG-9-633820 7/8" END CAP-RUBBER 1
32 MFG-9-671050 1-1/4" ROUND RIBBED PLUG 2
33 MFG-7-242060 MAST V-L 2 PURPLE 1
34 MFG-9-265005 JAM NUT 1/2-20 N.F 2
35 MFG-9-250250 1/2-20-2 1/2 HH GR 5 1
36 MFG-9-624110 BRONZE BUSHING  3/4" 2
37 MFG-7-242020 ARM/V-L 2  PURPLE  1
38        MFG-9-268152 3/8-16X1.5 BH SH(SS)   1
39        MFG-9-323301 LINAK SINGLE HANDSWITCH 1
40 MFG-4-510248 PLASTIC CAP (GREY) 1
41 MFG-7-910222 HANGER BAR-2/COMP GREY 1
42 MFG-4-910120 HANGER ROD COMPLETE 2
* MFG-9-323500 CHARGING CABLE 1
* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

 29 TOP   MFG-9-225870     1/4 28 X 1 BH SH SS 1
 29 TOP   MFG-9-321204     CONTROL PAK SPACER 1
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VANDER-LIFT II B450 W/SCALE (PURPLE) 4-L-2457
REF # PART # DESCRIPTION QTY

1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 4
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4         MFG-4-900100 V-L LEG PROTECTOR - GREY            2
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
5         MFG-7-242051 LEG V-L 2 LEFT PURPLE 1
6         MFG-7-242052 LEG V-L 2 RIGHT PURPLE 1
7         MFG-9-523100 CASTER 4" LOCKING (POLY) 2
8         MFG-9-250047 1/2-13 X 4 SH CS -SS 2

 9         MFG-9-295040 WASHER .040/SS 2
10 MFG-9-295062 WASHER .062/SS 2
11 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT             2
12 MFG-7-542670 BASE II/SCALE  PURPLE 1
13 MFG-9-238122 3/8-16 X 1 1/4 HH-G5 3
14 MFG-9-293807 3/8" SPLIT LOCK WASH   7
15 MFG-9-583600 TIE ROD END 4
16 MFG-6-582600 TIE ROD-2 1
17 MFG-6-542575 INDEX GUIDE BOLT 1
18 MFG-6-542770 INDEX ARM-2/SCALE 1
19        MFG-6-542211 .078 THRUST BEARING        1
20 MFG-6-542212 .060 RACE 2
21 MFG-5-704000 1" GREEN SPRING/DANLY 1
22 MFG-9-250045    1/2-13 X 4 1/2 HH     1
23 MFG-6-582601 TIE ROD-2 LEFT/BEND  1
24 MFG-9-263824 3/8-24 N.F. NUT-ZN  8
25 MFG-7-542870 V-2, V-L 2 CELL MOUNT (PURPLE) 1
26 MFG-7-242047 V-L2/SCALE CELL HOUSING PURPLE 1
26 MFG-6-573290 SHIFT BAR-2 (29")  1
27        MFG-6-771017 MAST/SCALE LOAD CELL              1
28        MFG-9-238107 3/8-16 X 1 FH SH(SS) 2
29        MFG-9-633820 7/8" END CAP-RUBBER 1
30 MFG-9-238154 3/8-16X1.5 HH GR5  Z 1
31 MFG-9-295012 WASHER .020/NYLON 4
32 MFG-9-677100 ACTUATOR SPACER 2
33 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
34 MFG-9-323100 LINAK CONTROL BOX 1
35 MFG-9-271040 10-24 X 3/8" 5   
36        MFG-9-323200 LINAK BATTERY 1
37        MFG-9-671050 1-1/4" ROUND RIBBED PLUG           2
38        MFG-9-323301 LINAK SINGLE HANDSWITCH 1
39        MFG-6-771007 MAST/SCALE METER(SS) 1
40 MFG-9-225880 1/4-28-1 1/4 BH SH-SS 2
41 MFG-7-242067 MAST V-L 2 W/SCALE (PURPLE) 1
42 MFG9-265005 JAM NUT 1/2-20 N.F 2
43 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2
44 MFG-9-624110 BRONZE BUSHING  3/4" 2
45 MFG-9-268152 3/8-16X1.5 BH SH(SS) 1
46        MFG-7-242020  ARM/V-L 2  PURPLE 1
51 MFG-4-510248 PLASTIC CAP (GREY) 1
52 MFG-7-910222 HANGER BAR-2/COMP GREY 1
53 MFG-4-910120 HANGER ROD COMPLETE 2
54 MFG-4-611100 LINAK ACTUATOR 1
55* MFG-9-321204 V-L-2/S CONTROL SHIM 1
56* MFG-9-321218 CABLE EXTENSION 1
57* MFG-9-323500 CHARGING CABLE 1

* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

* NOT PICTURED
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REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4 MFG-4-700100 LEG V-L III (PURPLE) 2
5 MFG-4-900100 V-L II LEG PROTECTOR - GREY 2

* 5 MFG-9-270670 #6-32-1/2 SCREW FHPH 4
6 MFG-6-000500 GREY PLASTIC LIDS 2
7 MFG-7-633000 SERIES III BASE BOX 1

* 7 MFG-9-271075 #10-24 X 3/4 MS 1
* 7 MFG-4-611200 LINAK BASE ACTUATOR (INSIDE BASE BOX) 1

8 MFG-9-225750 1/4-20 X 3/4 FH PH 4
9 MFG-9-250020 1/2-13 X 5 1/4 HH G5-LEG 2

10 MFG-9-295040 WASHER .040/SS 2
11 MFG-9-295062 WASHER .062/SS 2
12 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT 2
13 MFG-9-523100 CASTER 4" LOCKING (POLY) 2
14 MFG-9-238153 3/8-16X1.5 FH SH/SS 2
15 MFG-6-583650 CUT TIE ROD ENDS 2
16 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
17 MFG-6-000366 TIE ROD-CHROMED 2
18 MFG-9-583600 TIE ROD END 2
19 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3

* 19 MFG-9-293807 3/8" SPLIT LOCK WASH 5
20 MFG-9-592300 WASHER 5/8 WHITE NYLON 2
21 MFG-9-004320 INDEX ARM-ELEC BASE 1

* 21 MFG-9-225076 1/4-20 X 3/4 HH CAP SS 6
* 21 MFG-9-004340 BASE ACTUATOR BOTTOM BRKT 1
* 21 MFG-9-262524 1/4-20 SS - HEX NUT 6
* 21 MFG-9-238122 3/8-16 X 1.25 HH GR 5 2
* 21 MFG-9-238955 BASE 3/8-24 THREADED ROD 1
* 21 MFG-9-238950 3/8-24 FEMALE ROD END 2
* 21 MFG-9-004350 BASE ALUM. TOP PIVOT MOUNT 1
* 21 MFG-9-238350 3/8-16 X 3 1/2 HH GR 5 1
* 21 MFG-9-263820 3/8-16 NYLON LOCKNUT 3
* 21 MFG-9-004330 BASE ACTUATOR TOP BRKT 1
* 21 MFG-9-004310 BASE PART "B" 1
* 21 MFG-9-004300 BASE PART "A" 1
* 21 MFG-9-267500 M10 X 90MM HEAD CAP SCREW 1
* 21 MFG-9-267550 M10 X 1.5 NYL. INSERT METRIC NUT 1
* 21 MFG-9-295010 WASHER-1/2 X 1 O.D. 2
* 21 MFG-9-004370 BASE ALUM. BOTTOM ACT. MOUNT 1
* 21 MFG-4-910231 RACE FOR HANGER (2) 4
* 21 MFG-4-910232 BEARING FOR HANGER (1) 2
* 21 MFG-9-004360 BASE ALUM. TOP PVT SPACER 1
* 21 MFG-9-292510 1/4" SPLIT LOCK (SS) 6
* 21 MFG-9-292555 1/4" FLAT WASHER (SS) 1

22 MFG-9-323100 LINAK CONTROL BOX 1
23 MFG-9-271052 #10-24-1/2 BH SH-SS 3
24 MFG-9-323200 LINAK BATTERY PACK 1
25 MFG-9-671050 1 1/4" ROUND RIBBED PLUG 2
26 MFG-9-624110 BRONZE BUSHING 3/4" 2
27 MFG-9-265005 JAM NUT 1/2-20 N.F. 2
28 MFG-7-242020 ARM/V-L 2 PURPLE 1
29 MFG-4-510248 PLASTIC CAP (GREY) 1
30 MFG-7-910222 HANGER BAR-2/COMP GREY 1
31 MFG-4-910120 HANGER ROD COMPLETE 2
32 MFG-9-268152 3/8-16X1.5 BH SH (SS) 1
33 MFG-9-677100 ACTUATOR SPACER 4
34 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
35 MFG-9-238154 3/8-16X1.5 GR5 Z 1
36 MFG-9-323300M LINAK DUAL HANDSWITCH 1
37 MFG-4-611100 LINAK ACTUATOR 1
38 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2
39 MFG-7-700300 MAST V-L 3 PURPLE 1

* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

VANDER-LIFT II EB450 (PURPLE) 4-L-3450
ELECTRIC BASE
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REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4 MFG-4-700100 LEG V-L III (PURPLE) 2
5 MFG-4-900100 V-L II LEG PROTECTOR - GREY 2

* 5 MFG-9-270670 #6-32-1/2 SCREW FHPH 4
6 MFG-6-000500 GREY PLASTIC LIDS 2
7 MFG-7-633000 SERIES III BASE BOX 1

* 7 MFG-9-271075 #10-24 X 3/4 MS 1
* 7 MFG-4-611200 LINAK BASE ACTUATOR (INSIDE BASE BOX) 1

8 MFG-9-225750 1/4-20 X 3/4 FH PH 4
9 MFG-9-250020 1/2-13 X 5 1/4 HH G5-LEG 2

10 MFG-9-295040 WASHER .040/SS 2
11 MFG-9-295062 WASHER .062/SS 2
12 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT 2
13 MFG-9-523100 CASTER 4" LOCKING (POLY) 2
14 MFG-9-238153 3/8-16X1.5 FH SH/SS 2
15 MFG-6-583650 CUT TIE ROD ENDS 2
16 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
17 MFG-6-000366 TIE ROD-CHROMED 2
18 MFG-9-583600 TIE ROD END 2
19 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3

* 19 MFG-9-293807 3/8" SPLIT LOCK WASH 5
20 MFG-9-592300 WASHER 5/8 WHITE NYLON 2
21 MFG-9-004320 INDEX ARM-ELEC BASE 1

* 21 MFG-9-225076 1/4-20 X 3/4 HH CAP SS 6
* 21 MFG-9-004340 BASE ACTUATOR BOTTOM BRKT 1
* 21 MFG-9-262524 1/4-20 SS - HEX NUT 6
* 21 MFG-9-238122 3/8-16 X 1.25 HH GR 5 2
* 21 MFG-9-238955 BASE 3/8-24 THREADED ROD 1
* 21 MFG-9-238950 3/8-24 FEMALE ROD END 2
* 21 MFG-9-004350 BASE ALUM. TOP PIVOT MOUNT 1
* 21 MFG-9-238350 3/8-16 X 3 1/2 HH GR 5 1
* 21 MFG-9-263820 3/8-16 NYLON LOCKNUT 3
* 21 MFG-9-004330 BASE ACTUATOR TOP BRKT 1
* 21 MFG-9-004310 BASE PART "B" 1
* 21 MFG-9-004300 BASE PART "A" 1
* 21 MFG-9-267500 M10 X 90MM HEAD CAP SCREW 1
* 21 MFG-9-267550 M10 X 1.5 NYL. INSERT METRIC NUT 1
* 21 MFG-9-295010 WASHER-1/2 X 1 O.D. 2
* 21 MFG-9-004370 BASE ALUM. BOTTOM ACT. MOUNT 1
* 21 MFG-4-910231 RACE FOR HANGER (2) 4
* 21 MFG-4-910232 BEARING FOR HANGER (1) 2
* 21 MFG-9-004360 BASE ALUM. TOP PVT SPACER 1
* 21 MFG-9-292510 1/4" SPLIT LOCK (SS) 6
* 21 MFG-9-292555 1/4" FLAT WASHER (SS) 1

22 MFG-9-323100 LINAK CONTROL BOX 1
23 MFG-9-271052 #10-24-1/2 BH SH-SS 3
24 MFG-9-323200 LINAK BATTERY PACK 1
25 MFG-9-671050 1 1/4" ROUND RIBBED PLUG 2
26 MFG-9-624110 BRONZE BUSHING 3/4" 2
27 MFG-9-265005 JAM NUT 1/2-20 N.F. 2
28 MFG-7-242020 ARM/V-L 2 PURPLE 1
29 MFG-4-510248 PLASTIC CAP (GREY) 1
30 MFG-7-910222 HANGER BAR-2/COMP GREY 1
31 MFG-4-910120 HANGER ROD COMPLETE 2
32 MFG-9-268152 3/8-16X1.5 BH SH (SS) 1
33 MFG-9-677100 ACTUATOR SPACER 4
34 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
35 MFG-9-238154 3/8-16X1.5 GR5 Z 1
36 MFG-9-323300M LINAK DUAL HANDSWITCH 1
37 MFG-4-611100 LINAK ACTUATOR 1
38 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2
39 MFG-7-242067 MAST V-L 2 W/SCALE (PURPLE) 1
40 MFG-6-771017 MAST/SCALE LOAD CELL 1

* 40 MFG-6-770007 MAST/SCALE METER (SS) 1
* 40 MFG-9-321204 TOP CONTROL PACK SPACER 1

41 MFG-7-542870 V-2, V-L 2 CELL MOUNT PURPLE 1
42 MFG-7-242047 V-L2/SCALE CELL HOUSING 1

* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

VANDER-LIFT II EB450 W/SCALE (PURPLE) 4-L-3457
ELECTRIC BASE
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VANDER-LIFT II B600 (PURPLE) 4-L-2600
REF # PART # DESCRIPTION QTY

1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4          MFG-7-600002 SERIES II 600 LEG RIGHT PURPLE                       1
5         MFG-4-900603 600 LEG PROTECTOR CLEAR GREY      1
6         MFG-7-600001 SERIES II 600 LEG LEFT PURPLE 1
7         MFG-4-900604 600 LEG PROTECTOR - GREY LEFT  1
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
8         MFG-6-000522 PLASTIC LIDS 2

 9         MFG-7-600004 SERIES II 600 BASE BOX  PURPLE 1
  9* MFG-9-271075 #10-24 X 3/4  MS 1
  9* MFG-9-620500 1/2" LOCKING HOLE PLUG 1
  9* MFG-9-620875 7/8" LOCKING HOLE PLUG  1
10 MFG-9-225750 1/4-20 X 3/4  FH PH 4
11 MFG-9-250050 1/2-13 X 5 1/4 HH G5-LEG   2
12 MFG-9-295040 WASHER .040/SS  2
13 MFG-9-295062 WASHER .062/SS 3
14 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT 2
15 MFG-9-523100 CASTER 4" LOCKING (POLY)     2
16 MFG-9-238153 3/8-16X 1.5 FH SH/SS 2
17 MFG-6-583650 CUT TIE ROD ENDS  2
18 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
19        MFG-4-900605 600 TIE ROD-CHROMED 2
20 MFG-9-583600 TIE ROD END 2
21 MFG-9-238100 3/8-16 X 1 GR 5 B0LT 3
21* MFG-9-293807 3/8" SPLIT LOCK WASH 5
22 MFG-5-704000 1" GREEN SPRING/DANLY 1
23 MFG-6-542211 .078 THRUST BEARING 1
24 MFG-6-542212 .060 RACE  2
25 MFG-6-542470 INDEX ARM-2 1
26 MFG-6-542575 INDEX GUIDE BOLT    1
27 MFG-6-573290 SHIFT BAR-2 (29")  1
28 MFG-9-323100 LINAK CONTROL BOX 1
29         MFG-9-271052 1/4-28-1/2 BH SH-SS 3
30 MFG-9-633820 7/8" END CAP-RUBBER 1
31 MFG-9-323200 LINAK BATTERY 1
32 MFG-9-671050 1-1/4" ROUND RIBBED PLUG   2
33 MFG-9-624110 BRONZE BUSHING  3/4" 2
34 MFG-9-265005 JAM NUT 1/2-20 N.F 2
35 MFG-7-242020 ARM/V-L 2  PURPLE 1
36 MFG-4-510248 PLASTIC CAP (GREY) 1
37 MFG-7-910222 HANGER BAR-2/COMP GREY 1
38        MFG-4-910120 HANGER ROD COMPLETE              2
39        MFG-9-268152 3/8-16X1.5 BH SH(SS) 1
40 MFG-9-295012 WASHER .020/NYLON 4
41 MFG-9-677100 ACTUATOR SPACER 2
42 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
43 MFG-9-238154 3/8-16X1.5 HH GR5  Z 1
44 MFG-9-323301 LINAK SINGLE HANDSWITCH 1
45 MFG-4-611100 LINAK ACTUATOR 1
46 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2

   47        MFG-7-242060      MAST V-L 2 PURPLE 1 
* MFG-5-738630 1 1/2" SPACER-ACETAL 1
* MFG-9-250047 1/2-13 X 4 SH CS -SS 1
* MFG-9-265010 1/2-13 HEX NUT -ZN 2
* MFG-9-321218 CABLE EXTENSION 1
* MFG-9-323500 CHARGING CABLE 1
* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

* NOT PICTURED
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VANDER-LIFT II BS600 W/SCALE (PURPLE) 4-L-2607
REF # PART # DESCRIPTION QTY

1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4         MFG-7-600001 SERIES II 600 LEG LEFT PURPLE 1
5         MFG-4-900603 600 LEG PROTECTOR - GREY LEFT 1
6         MFG-7-600002 SERIES II 600 LEG RIGHT PURPLE 1
7         MFG-4-900604 600 LEG PROTECTOR GREY RIGHT     1
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
8         MFG-6-000522 PLASTIC LIDS 2

 9         MFG-7-600004 SERIES II 600 BASE BOX  PURPLE 1
10 MFG-9-225750 1/4-20 X 3/4  FH PH 4
11 MFG-9-250050 1/2-13 X 5 1/4 HH G5-LEG 2
12 MFG-9-295040 WASHER .040/SS 2
13 MFG-9-295062 WASHER .062/SS 3
14 MFG-9-265008 1/2-13 NYLON INSERST JAM NUT 2
15 MFG-9-523100 CASTER 4" LOCKING (POLY) 2
16 MFG-9-238153 3/8-16X 1.5 FH SH/SS 2
17 MFG-6-583650 CUT TIE ROD ENDS 2
18 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
19        MFG-4-900605 600 TIE ROD-CHROMED 2
20 MFG-9-583600 TIE ROD END 2
21 MFG-9-238100 3/8-16 X 1 GR 5 B0LT 3
22 MFG-5-704000 1" GREEN SPRING/DANLY 1
23 MFG-6-542211 .078 THRUST BEARING 1
24 MFG-6-542212 .060 RACE 2
25 MFG-6-542770 INDEX ARM-2/SCALE    1
26 MFG-9-250047 1/2-13 X 4 SH CS -SS 1
26 MFG-9-265010 1/2-13 HEX NUT -ZN 2
27 MFG-6-573290 SHIFT BAR-2 (29") 1
28 MFG-9-323100 LINAK CONTROL BOX  1
29        MFG-9-271052 1/4-28 X 1 1/4 5
30 MFG-9-633820 7/8" END CAP-RUBBER 1
31 MFG-9-323200 LINAK BATTERY 1
32 MFG-9-671050 1-1/4" ROUND RIBBED PLUG 2
33 MFG-9-624110 BRONZE BUSHING 3/4 2
34 MFG-9-265005 JAM NUT 1/2-20 N.F. 2
35 MFG-7-242020 ARM/V-L 2  PURPLE 1
36 MFG-4-510248 PLASTIC CAP (GREY) 1
37 MFG-7-910222 HANGER BAR-2/COMP GREY 1
38        MFG-4-910120 HANGER ROD COMPLETE             2
39        MFG-9-268152 3/8-16X1.5 BH SH(SS) 1
40 MFG-9-677100 ACTUATOR SPACER 2
41 MFG-9-295012 WASHER .020/NYLON 4
42 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
43 MFG-9-238154 3/8-16X1.5 HH GR5  Z 1
44 MFG-7-242067 MAST V-L 2 W/SCALE (PURPLE) 1
45 MFG-9-323301 LINAK SINGLE HANDSWITCH 1
46 MFG-4-611100 LINAK ACTUATOR 1
47 MFG-9-250250 1/2-20X2 1/2 HH GR 5 2       
48        MFG-7-242047 V-L2/SCALE CELL HOUSING PURPLE 1
49        MFG-7-542870 V-2, V-L 2 CELL MOUNT (PURPLE) 1
50 MFG-6-771017 MAST/SCALE LOAD CELL 1
* MFG-5-738630 1 1/2" SPACER-ACETAL 1
* MFG-6-542575 INDEX GUIDE BOLT 1
* MFG-6-771007 MAST/SCALE METER(SS) 1
* MFG-9-293807 3/8" SPLIT LOCK WASH 5
* MFG-9-321218 CABLE EXTENSION 1
* MFG-9-323500 CHARGING CABLE 1
* MFG-9-620500 1/2" LOCKING HOLE PLUG 1
* MFG-9-620875 7/8" LOCKING HOLE PLUG 1
* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

* NOT PICTURED
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REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4 MFG-7-600002 SERIES II 600 LEG-RIGHT(PURPLE) 1
5 MFG-4-900603 600 LEG PROTECTOR-GREY (RIGHT) 1
6 MFG-7-600001 SERIES II LEG-LEFT (PURPLE) 1
7 MFG-4-900604 600 LEG PROTECTOR-GREY (LEFT) 1
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
8 MFG-6-000500 GREY PLASTIC LIDS 2
9 MFG-7-633000 SERIES III BASE BOX 1

* 9 MFG-9-271075 #10-24 X 3/4 MS 1
* 9 MFG-4-611200 LINAK BASE ACTUATOR (INSIDE BASE BOX) 1
10 MFG-9-225750 1/4-20 X 3/4 FH PH 4
11 MFG-9-250020 1/2-13 X 5 1/4 HH G5-LEG 2
12 MFG-9-295040 WASHER .040/SS 2
13 MFG-9-295062 WASHER .062/SS 2
14 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT 2
15 MFG-9-523100 CASTER 4" LOCKING (POLY) 2
16 MFG-9-238153 3/8-16X1.5 FH SH/SS 2
17 MFG-6-583650 CUT TIE ROD ENDS 2
18 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
19 MFG-4-900605 600 TIE ROD - CHROMED 2
20 MFG-9-583600 TIE ROD END 2
21 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3

* 22 MFG-9-293807 3/8" SPLIT LOCK WASH 5
23 MFG-9-592300 WASHER 5/8 WHITE NYLON 2
24 MFG-9-004320 INDEX ARM-ELEC BASE 1

* 24 MFG-9-225076 1/4-20 X 3/4 HH CAP SS 6
* 24 MFG-9-004340 BASE ACTUATOR BOTTOM BRKT 1
* 24 MFG-9-262524 1/4-20 SS - HEX NUT 6
* 24 MFG-9-238122 3/8-16 X 1.25 HH GR 5 2
* 24 MFG-9-238955 BASE 3/8-24 THREADED ROD 1
* 24 MFG-9-238950 3/8-24 FEMALE ROD END 2
* 24 MFG-9-004350 BASE ALUM. TOP PIVOT MOUNT 1
* 24 MFG-9-238350 3/8-16 X 3 1/2 HH GR 5 1
* 24 MFG-9-263820 3/8-16 NYLON LOCKNUT 3
* 24 MFG-9-004330 BASE ACTUATOR TOP BRKT 1
* 24 MFG-9-004310 BASE PART "B" 1
* 24 MFG-9-004300 BASE PART "A" 1
* 24 MFG-9-267500 M10 X 90MM HEAD CAP SCREW 1
* 24 MFG-9-267550 M10 X 1.5 NYL. INSERT METRIC NUT 1
* 24 MFG-9-295010 WASHER-1/2 X 1 O.D. 2
* 24 MFG-9-004370 BASE ALUM. BOTTOM ACT. MOUNT 1
* 24 MFG-4-910231 RACE FOR HANGER (2) 4
* 24 MFG-4-910232 BEARING FOR HANGER (1) 2
* 24 MFG-9-004360 BASE ALUM. TOP PVT SPACER 1
* 24 MFG-9-292510 1/4" SPLIT LOCK (SS) 6
* 24 MFG-9-292555 1/4" FLAT WASHER (SS) 1

25 MFG-9-323100 LINAK CONTROL BOX 1
26 MFG-9-271052 #10-24-1/2 BH SH-SS 3
27 MFG-9-323200 LINAK BATTERY PACK 1
28 MFG-9-671050 1 1/4" ROUND RIBBED PLUG 2
29 MFG-9-624110 BRONZE BUSHING 3/4" 2
30 MFG-9-265005 JAM NUT 1/2-20 N.F. 2
31 MFG-7-242020 ARM/V-L 2 PURPLE 1
32 MFG-4-510248 PLASTIC CAP (GREY) 1
33 MFG-7-910222 HANGER BAR-2/COMP GREY 1
34 MFG-4-910120 HANGER ROD COMPLETE 2
35 MFG-9-268152 3/8-16X1.5 BH SH (SS) 1
36 MFG-9-677100 ACTUATOR SPACER 4
37 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
38 MFG-9-238154 3/8-16X1.5 GR5 Z 1
39 MFG-9-323300M LINAK DUAL HANDSWITCH 1
40 MFG-4-611100 LINAK ACTUATOR 1
41 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2
42 MFG-7-700300 MAST V-L 3 PURPLE 1

* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

VANDERLIFT II EB600 (PURPLE) 4-L-3600
ELECTRIC BASE
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REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2
2 MFG-9-238120 3/8-16X1.25 FH-SH/SS 2
3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4
4 MFG-7-600002 SERIES II 600 LEG-RIGHT(PURPLE) 1
5 MFG-4-900603 600 LEG PROTECTOR-GREY (RIGHT) 1
6 MFG-7-600001 SERIES II LEG-LEFT (PURPLE) 1
7 MFG-4-900604 600 LEG PROTECTOR-GREY(LEFT) 1
* MFG-9-270670 #6-32-1/2 SCREW FHPH 4
8 MFG-6-000500 GREY PLASTIC LIDS - RISE 2
9 MFG-7-633000 SERIES III BASE BOX 1

* 9 MFG-9-271075 #10-24 X 3/4 MS 1
* 9 MFG-4-611200 LINAK BASE ACTUATOR (INSIDE BASE BOX) 1
10 MFG-9-225750 1/4-20 X 3/4 FH PH 4
11 MFG-9-250020 1/2-13 X 5 1/4 HH G5-LEG 2
12 MFG-9-295040 WASHER .040/SS 2
13 MFG-9-295062 WASHER .062/SS 2
14 MFG-9-265008 1/2-13 NYLON INSERT JAM NUT 2
15 MFG-9-523100 CASTER 4" LOCKING (POLY) 2
16 MFG-9-238153 3/8-16X1.5 FH SH/SS 2
17 MFG-6-583650 CUT TIE ROD ENDS 2
18 MFG-9-263824 3/8-24 N.F. NUT-ZN 6
19 MFG-4-900605 600 TIE ROD - CHROMED 2
20 MFG-9-583600 TIE ROD END 2
21 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3
22 MFG-9-293807 3/8" SPLIT LOCK WASH 5
23 MFG-9-592300 WASHER 5/8 WHITE NYLON 2
24 MFG-9-004320 INDEX ARM-ELEC BASE 1

* 24 MFG-9-225076 1/4-20 X 3/4 HH CAP SS 6
* 24 MFG-9-004340 BASE ACTUATOR BOTTOM BRKT 1
* 24 MFG-9-262524 1/4-20 SS - HEX NUT 6
* 24 MFG-9-238122 3/8-16 X 1.25 HH GR 5 2
* 24 MFG-9-238955 BASE 3/8-24 THREADED ROD 1
* 24 MFG-9-238950 3/8-24 FEMALE ROD END 2
* 24 MFG-9-004350 BASE ALUM. TOP PIVOT MOUNT 1
* 24 MFG-9-238350 3/8-16 X 3 1/2 HH GR 5 1
* 24 MFG-9-263820 3/8-16 NYLON LOCKNUT 3
* 24 MFG-9-004330 BASE ACTUATOR TOP BRKT 1
* 24 MFG-9-004310 BASE PART "B" 1
* 24 MFG-9-004300 BASE PART "A" 1
* 24 MFG-9-267500 M10 X 90MM HEAD CAP SCREW 1
* 24 MFG-9-267550 M10 X 1.5 NYL. INSERT METRIC NUT 1
* 24 MFG-9-295010 WASHER-1/2 X 1 O.D. 2
* 24 MFG-9-004370 BASE ALUM. BOTTOM ACT. MOUNT 1
* 24 MFG-4-910231 RACE FOR HANGER (2) 4
* 24 MFG-4-910232 BEARING FOR HANGER (1) 2
* 24 MFG-9-004360 BASE ALUM. TOP PVT SPACER 1
* 24 MFG-9-292510 1/4" SPLIT LOCK (SS) 6
* 24 MFG-9-292555 1/4" FLAT WASHER (SS) 1

25 MFG-9-323100 LINAK CONTROL BOX 1
26 MFG-9-271052 #10-24-1/2 BH SH-SS 3
27 MFG-9-323200 LINAK BATTERY PACK 1
28 MFG-9-671050 1 1/4" ROUND RIBBED PLUG 2
29 MFG-9-624110 BRONZE BUSHING 3/4" 2
30 MFG-9-265005 JAM NUT 1/2-20 N.F. 2
31 MFG-7-242020 ARM/V-L 2 PURPLE 1
32 MFG-4-510248 PLASTIC CAP (GREY) 1
33 MFG-7-910222 HANGER BAR-2/COMP GREY 1
34 MFG-4-910120 HANGER ROD COMPLETE 2
35 MFG-9-268152 3/8-16X1.5 BH SH (SS) 1
36 MFG-9-677100 ACTUATOR SPACER 4
37 MFG-9-263820 3/8-16 NYLON LOCKNUT 2
38 MFG-9-238154 3/8-16X1.5 GR5 Z 1
39 MFG-9-323300M LINAK DUAL HANDSWITCH 1
40 MFG-4-611100 LINAK ACTUATOR 1
41 MFG-9-250250 1/2-20-2 1/2 HH GR 5 2
42 MFG-7-242067 MAST V-L 2 W/SCALE (PURPLE) 1
43 MFG-6-771017 MAST/SCALE LOAD CELL 1

* 43 MFG-6-771007 MAST/SCALE METER (SS) 1
44 MFG-7-542870 V-2, V-L 2 CELL MOUNT (PURPLE) 1
45 MFG-7-242047 V-L2/SCALE CELL HOUSING 1

* MFG-9-225020 3/4 WHITE PLASTIC NUT COVER 6

VANDERLIFT II EB600 W/SCALE (PURPLE) 4-L-3607
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Backside of Lift- Vanderlift II B450

REF # PART # DESCRIPTION QTY

1 6-542470 INDEX ARM-2 1

2 6-542575 INDEX GUIDE BOLT 1

3 6-582601 TIE ROD-2 LEFT BEND 1

4 6-582600 TIE ROD-2  1

5 9-250045 1/2 - 13 X 4 1/2 HH 1

6 6-542212 .060 RACE 2

7 6-542211 .078 THRUST BEARING 1

8 5-704000 1" GREEN SPRING 1

9 9-265008 1/2 - 13 NYLON INSERT JAM NUT 1

1

2

3

4

5
6

7

8
9

* Reference #8 & #9 located on the other side of index arm

Backside of Lift Base - Vanderlift II B600

REF # PART # DESCRIPTION QTY

1 6-542470 INDEX ARM-2 1

2 6-542575 INDEX GUIDE BOLT 1

3 4-900605 600 TIE ROD - CHROMED 2

4 9-250045 1/2 - 13 X 4 1/2 HH 1

5 6-542212 .060 RACE 2

6 6-542211 .078 THRUST BEARING 1

7 5-704000 1" GREEN SPRING 1

8 9-265008 1/2 - 13 NYLON INSERT JAM NUT 1

1

2

3

3

4

5
6

7 8

*Reference #7 & #8 located on the other side of the index arm
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MONTHLY VANDER-LIFT™ INSPECTION CHECKLIST 

INSTRUCTIONS: Use one page for each VANDER-LIFT™.  Check each blank as that item is inspected.  Note date inspected, initials of 
maintenance staff member who performed inspection and repairs or adjustments made in the “COMMENTS” column. 

Serial Number of Lift Year 

 

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC COMMENTS  

Check nuts & bolts for 
tightness 

Inspect welds for cracks, 
rusting & damage 

Inspect hanger bar 
welds & tolerance  
(See diagram below) 

Inspect wire connections

Check casters for 
tightness/lint 

Check battery voltage*

*24 volts if fully charged, approx. 12.0 volts if partially discharged (+ or - .5 volt).  If voltage decreases by 4 – 5 volts, change the battery.

HANGER ROD DIAGRAM

Verify grommets and hanger rods are present and in working condition. 

Please follow the maintenance and inspection procedures outlined in the product manuals and record accordingly. 
 Based on institutional average usage data, Vancare recommends that all lifts be replaced every ten years or sooner 
based upon the facilities usage and the findings during regular use, maintenance and inspections.  
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VCD.412   2018

VanderLift I/II ‐ Quarterly & Annual Preventative Maintenance 
Facility: Contract Dates: To: 

Address: Scheduled: Actual: 

Lift Model: Next PM Check: 

Lift Serial Number: Number of Lifts Since Last PM: 

Additional Service Needed?  YES  NO 

Visual Inspection: Description: Pass Inspection: Problems: Fixed: 

Inspect Fasteners: 
Check all nuts and bolts for 
tightness.  If loose, apply 1 or 2 
drops of Loctite#271. 

 YES  NO  N/A  YES  NO 

Inspect Frame: 
Visually inspect welds for 
cracks, rusting and damage. 

 YES  NO  N/A  YES  NO 

Hanger Assembly: 
Inspect hanger bar for cracks in 
welds and damage to bar. 

 YES  NO  N/A  YES  NO 

Hanger Assembly 
Swivel Mechanism: 

Gap between hanger bar 
assembly attachment rod and 
swivel connector should be less 
than 1/8 “. 

 YES  NO  N/A  YES  NO 

Hanger Rods: 

Check for cracks and damage 
to rod or welds. 
Verify grommets and safety 
clips are present and in 
working order. 

 YES  NO  N/A  YES  NO 

Casters: 

Inspect casters for 
tightness/lint.  Ensure that 
caster brakes are working 
properly. 

 YES  NO  N/A  YES  NO 

Electrical System Description: Pass Inspection: Problems: Fixed: 

Inspect wire 
connections: 

Remove lids and visually 
inspect wire connections. 

 YES  NO  N/A  YES  NO 

Battery Voltage: 

Under load, check batteries for 
voltage (minimum 25 volts).  
Check each battery for voltage 
(should be equal).  If more than 
3 volts difference replace low 
battery. 

 YES  NO  N/A  YES  NO 

Charger: 
Check battery charger for 
output (26+ volts, maximum 
output 28 volts). 

 YES  NO  N/A  YES  NO 

Functional Testing: Description: Pass Inspection: Problems: Fixed: 

Hand Control: 

Press each button on the hand-
control for 10 seconds.  Ensure 
button function works 
continuously. 

 YES  NO  N/A  YES  NO 

Load Test: 
ONLY ANNUALY 

Attach the load equivalent to 
the rated capacity of the lift 
according to the periodic 
inspection requirements of ISO 
10535:2006.  With the test load 
applied to the lift, listen for any 
unusual noises; check all 
structural welds for any signs 
of stress or fatigue cracks.  If 
any are found, take the lift out 
of service and contact your 
Vancare distributor. 

 YES  NO  N/A  YES  NO 

Vancare Distributor: 

Customer: 

PRINT SIGN DATE 

DECEMBER 2018 For your nearest distributor, Call 1-800-694-4525
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TOOLS NEEDED FOR QUARTERLY MAINTENANCE CHECK 

  ¾ “Wrenches (2)    9/16 “Wrench 
  ½ “Wrench               AC/DC Volt Meter 

        Phillips Head Screw Driver 
Apply 1-2 drops of Loctite to all nuts and bolts 

QUARTERLY MAINTENANCE 

1. Check all nuts and bolts for tightness.  If loose, apply 1 or 2 drops of
 Loctite # 271. 

2. Visually inspect welds for cracks and/ or rusting.

3. Check hanger assembly (per diagram.) (VANDER-LIFT ONLY)

4. Check hanger rods (per diagram) Gromets installed & hanger rod clips installed.

 
 
5. Remove lids and visually inspect wire connections. 
6. Check batteries for voltage (minimum 25 volt).  Check each battery for voltage
(should be equal).  If more then 3 volts difference replace low battery.  This 
should be done under load. 

7. Check battery charger for output (26+ volts, maximum output 28 volts)

ANNUAL MAINTENANCE 

(All of the above quarterly maintenance in addition to the items listed below) 

Attach the load equivalent to the rated capacity of the lift according to the 
periodic inspection requirements of ISO 10535.  With the test load applied to 
the lift, listen for any unusual noises; check all structural welds for any signs of 
stress or fatigue cracks.  If any are found contact your Vancare distributor 
immediately and take the lift out of service.  
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Environmental conditions:

Storage and transport

Operating:

Temperature
Relative humidity
Atmospheric pressure

5°C to 40°C
20% to 90% @ 30°C – not condensing
700 to 1060 hPa

Storage:

Temperature
Relative humidity
Atmospheric pressure

-10°C to +50°C
20% to 90% @ 30°C – not condensing
700 to 1060 hPa

Disposal:

PRODUCT COMPONENT RECYCLING GROUP

Actuator: Spindle and motor Metal Scrap

Plastic Housing Plastic Recycling or combustion

Cable Cable scrap or combustion
Control Box: PC-board

Plastic Housing
Cable
Transformer
Batteries

Electronics scrap
Plastic Recycling or combustion
Cable scrap or combustion
Metal Scrap
Recoverable resources

Control: Plastic Housing
Cable
PC-board

Plastic Recycling or combustion
Cable scrap or combustion
Electronics scrap

Lift Frame: Metal Scrap
Metal Scrap
Metal Scrap
Metal Scrap

Mast
Legs
Arm
Base
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